

Test Report No. : CRSSA/201252826-CA53248
Company : Ansell Global Trading Center (Malaysia) Sdn Bhd
Prima 6, Prima Avenue
Block 3512 Jalan Teknokrat 6
63000 Cyberjaya, Malaysia

TEST REPORT

Sample Description	:	Sterile Latex Surgical Gloves – Powder-free
Brand Name	:	GAMMEX® Latex
Lot No.	:	2011548004
Color	:	Natural
Manufacturer	:	Ansell NP Sdn Bhd
Country of Origin	:	Malaysia
Production Date	:	2020-12
Size	:	8.0
Quantity Tested	:	200 pieces
Test Conducted	:	Freedom from holes
Test Method	:	EN455 Part 1:2020
Testing Period	:	14 December 2020 - 28 December 2020

Based on submitted samples, the following results obtained :-

Acceptable Quality Limit (AQL) : 0.65 Accept : 3 Found : 2

Result : Within AQL

SIGNED FOR AND ON BEHALF OF
 SGS (MALAYSIA) SDN BHD



.....
 CHEE TUCK CHOON
 SECTION HEAD
 IKM No. M/3983/6401/12/14

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 14 days (for perishable samples) or 30 days only.

GLOVE TEST REPORT

REPORT and LABORATORY SAMPLE NO.: AN06784

CUSTOMER NAME, ADDRESS/CONTACT: Ansell N.P.Sdn Bhd.,
Medical Solutions Innovations Centre (MSIC),
LOT 80, Air Keroh Industrial Estate,
P.O.Box 144, 75450 Melaka,
Malaysia.
agnes.khoo@ansell.com

SAMPLE DETAILS			
BRAND NAME		GAMMEX Latex	
BATCH NUMBER	2011548004	GLOVE TYPE	Powder Free Surgical Glove
CUSTOMER PO NO.	N/A	MATERIAL	Latex
MANUFACTURER	Ansell N.P. Sdn Bhd	BATCH SIZE	Up to 150,000 pieces
COLOUR	Natural	GLOVE SIZE	8.0
MANUFACTURE DATE	2020-12	EXPIRY DATE	2023-11
TEST START DATE	11/12/2020	TEST FINISH DATE	18/12/2020
DATE RECEIVED	09/12/2020	REPORT DATE	22/12/2020

STANDARDS USED: EN455-2:2015

SAMPLES AND SAMPLE DETAILS SUPPLIED BY: Ansell N.P. Sdn Bhd

LOCATION OF TESTING: Laboratory at Enersol Sdn Bhd

TEST REPORT NO: AN06784

CHARACTERISTIC	RELATED DEFECT	SAMPLING PLAN	INSPECTION LEVEL	AQL %
EN455-2:2015 Clause 5.2: Force at break during shelf life	Median force at break of 13 gloves tested is less than requirement	Single, Normal	Test 13	N/A
EN455-2:2015 Clause 5.3: Force at break after challenge testing	Median force at break of 13 gloves tested is less than requirement	Single, Normal	Test 13	N/A

Characteristic tested	Median	Range	Limits	Number Tested	Inferred Results
EN455-2:2015 Clause 5.2: Force at break during shelf life	17.3	15.4-21.9	≥ 9.0	13	Pass
EN455-2:2015 Clause 5.3: Force at break after challenge testing	13.0	9.7-17.1	≥ 9.0	13	Pass

Type of Die used for Physical Requirement test: Die D / 3mm

Ageing Temp / Duration: $(70 \pm 2) ^\circ\text{C}$ / 7 days

TEST REPORT NO: AN06784

UNCERTAINTY OF MEASUREMENTS

The following estimates of uncertainty apply with 95% confidence interval to measurements taken on individual gloves tested for this report:

Measurement	Uncertainty	Coverage factor
Force at break	9% of the value	2.00

Compiled by: Rosnah Hussin
Date: 22/12/2020

Signed: 

Azmi Hassan
Operations Manager



MS ISO/IEC 17025
TESTING
SAMM No. 400

SAMM is a signatory to the APLAC mutual recognition arrangement for the mutual recognition of the equivalence of testing, calibration and inspection reports

Accredited for compliance with ISO/IEC 17025.

This document is issued in accordance with SAMM's accreditation requirements.

This document shall not be reproduced, except in full.

The test results in this report refer only to the sample tested in the laboratory.

Conclusions about the batch or lot are based on the pass/fail criteria in ISO 2859-1.